AODEL N
113.2068

JOINTER/PLANER ONLY

113.206930

JOINTER/PLANER WITH
LEGS AND MOTOR

0.

Serial
Number

Model and serial
pumber may be found
on a plate attached

to your infeed table.

You should record both
rmodel and serial number
in a safe place for

future use.

CAUTION

Read GENERAL
and ADDITIONAL
SAFETY
INSTRUCTIONS
carefully

Sold by SEARS, ROEBUCK AND COQ., Chicago, iL. 60684 U S A
Part No.67036 S

Download from Www.Somanuals.com. All Manuals Search And Download.

67%-INCH JOINTER-PLANER

e assembly
e operating
o repair parts




-FULL ONE YEAR WARRANTY ON CRAFTSMAN JOINTER/PLANER

one year from the date of purchase thts Craftsman Jointer/Planer fails due to a defect in material

: ;1;.’ KNOW YOUR POWER TOOL
. Read ‘the’ owner’'s manual carefully. Learn its
" appfication ‘and limitations as well as the specific
" “potential hazards peculiar to this tool,

~2.GROUND ALL TOOLS
i1 This tool is- equipped with an approved 3-conductor
- gord and -a 3-prong grounding type plug to fit the
s proper groundmg type receptacle. The green conductor
“'Iin ‘the cord is the grounding wire, Never connect the

" green wire to a live terminal.

~ 3. KEEP GUARDS IN PLACE
.0 i working order, and in proper adjustment and
‘ ‘_-aEsgnment
4. REMOVE ADJUSTING KEYS
- AND WRENCHES
- Form habit. of checking to see that keys and adjusting
. wrenches are removed from tool before turing it on.
. KEEP WORK AREA CLEAN
“7/Clattered, aréas and benches invite accidents. Floor
} must not e stippery due to wax of sawdust.

.'ff‘AVOKD DANGEROUS ENVIRONM ENT -

-_-3,”expose them 1o, rain; Keep work area. well Ezghted
Provide adequate surroundmg work space :

1. KEEP CHiLDREN AWAY :
- Al visitors-shoufd be kept a safe dlstance from wor
, area. G
8. MAKE WORKSHOP KID-PROOF
— with padlocks, master switches, or by removing
starter keys.

9. DON'T FORCE TOOL

it will do the job better and safer at the rate for which k

it was designed.

10. USE RIGHT TOOL
Don’t force tool or attachment to do a job it was not
designed for.

11. WEAR PROPER APPAREL -
Do not wear loose clothing, gloves, neckties ot ;ewelry
{rings, wrist watches} to get caught in moving parts
Nonslip footwear is recommended. Wear protectsve

hair covering to contam %ong hair,’ Roll long sieeves :

‘ above the.elbow.
12. USE SAFETY GOGG LES

Wear Safety goggles {must comply with ANSI 287.1)
at all times. Also, use face or: dust mask if cutting”

~‘operation is dusty, . and ear protectors {plugs or muffs}
durmg ex’tended penods of operatcon

“Pon’t - Use: power tools in damp or. wet !ocatlons or :

“*genem! safety instructions for power tools

13. SECURE WORK
~ Use clamps or a vise to hold work when practical. It's
safer than using your hand, frees both hands to operate
tool.

14. DON'T OVERREACH

Keep proper footing and balance at all times.

15. MAINTAIN TOOLS WITH CARE

Keep tools sharp and clean for best and safest
performance. Follow instructions for lubricating and
changing accessories.

16. DISCONNECT TOOLS
before servicing; when changing accessories such as
blades, bits, cutters, etc.,

17. AVOID ACCIDENTAL STARTING
“Make sure switch is in ““OFF " position before plugging
in.
18. USE RECOMMENDED ACCESSORIES
Consult the owner’s manual for recommended
_ accessories, Follow the instructions that accompany
> the accessories. The use of improper accessories may
_cause hazards.

19 ’ EVER STAND ON TOOL

Serious mwry could occur if the tool is tipped or if the
cuttmg tool is accidentally contacted,

: Do: not store materials above or near the tool such that
“it s necessary to stand on the toof to reach them.

20. CHECK DAMAGED PARTS

Before further use of the tool, a guard or other part that

" is damaged should be carefully checked to ensure that it
will ‘operate properly and perform its intended function.
“Check for alignment of moving parts, binding of moving
parts, breakage of parts, mounting, and any other
conditions that may affect its operation. A guard or
other part that is damaged should be property repaired

 or replaced.

21 DIRECTION OF FEED
“Feed work into a blade or cutter against the direction
Lof ro_tation of the biade or cutter only.

'22. NEVER LEAVE TOOL RUNNING

. UNATTENDED

“Turn power off. Don't leave tool until it comes to a
complete stop.

) 2AI[ Manuals Search And Download.



additional safety instructions for jointer-planer

Safety is a combination of operator common sense and
alertness at all times. when the Jointer-Planer is being used.

WARNING: FOR YOUR OWN SAFETY, DO NOT AT-
TEMPT TO OPERATE YOUR JOINTER-PLANER UNTIL
IT IS COMPLETELY ASSEMBLED AND INSTALLED
ACCORDING TO THE INSTRUCTIONS ... AND UNTIL
YOGU HAVE READ AND UNDERSTOOD THE FOLLOW-
ING.

PAGE
1. GENERAL SAFETY INSTRUCTIONS FOR POWER

TOOLS o 2
2. GETTING TO KNOW YOUR JOINTER—PLANER 12
3. BASIC MACHINE OPERATION ............... 18
4. USE OF HOLD-DOWN/PUSH BLOCKS ......... 18
5. MAINTENANCE 21

6. STABILITY OF MACHINE

if there is any tendency for the Jointer-Planer to tip
over or move during certain operations such as when
planing or jointing long heavy boards, the Jointer-
Planer {stand} should be bolted to the floor.

7. LOCATION

The Jointer-Planer should be positioned so neither the
operator nor a casual observer is forced to stand in line
with the wood while it is being planed.

This machine is intended for indoor use only. Provide
adequate lighting.

8. KICKBACKS

Kickbacks can cause serious injury. A kickback occurs
when the operator looses control of the workpiece
causing it to be kicked back toward him.

Kickbacks - and possible injury from them can usually be
avoided by:

a. Hotding the workpiece firmly against tables and fence.

b. Not taking too deep a cut at one time. A deep cut
requires more effort to feed the wood while planing
and can cause the wood to kickback. A cut between
1/32 and 1/16 of an inch deep will produce the best
results.

¢. Not jointing, planing, or beveling pieces of wood
srmaller than recommended. (See section in this man-
ual, “Basic Jointer-Planer Operations.”) Smaller pieces
of wood can tip over on the tables, or into the cutter
head and can be kicked back toward you.

d. Keeping blades sharp. Blades that are dull or nicked
require more effort while planing and will tend to
pound the wood rather than cut it, which can cause
the wood to kickback, A nicked blade will cut arid-
ge in your wood and cause the wood to ride up on the
outfeed table. Make sure the cutter blades are in-
stalled properly, and cutter blade wedge screws are
tight.

3

9. PROTECTION: EYES, HANDS, FACE, EARS, BODY

a. If any part of your jointer is malfunctioning, has been
damaged or broken . . . such as the motor switch, or
other operating control, a safety device or the power
cord . . . cease operating immediately until the
particular part is properly repaired or replaced.

b. Wear safety goggles that comply with ANSI Z87.3
and a face shield if operation is dusty. Wear sar plugs
or muffs during extended periods of operation.

¢. Do not plane, joint, or bevel wood shorter than 12
in. Smaller pieces of wood can tip over on the
tables, or into the cutterhead and be kicked back to-
ward you.

d. Always use the hold down/push block when jointing
or beveling wood narrower than 3 in. but never joint
or bevel wood narrower than 3/4 in. under any cir-
cumstances.

e. Always use the hold down/push blocks when planing
wood thinner than 3 in. but never plane wood thinner
than 1/2 in. under any circumstances.

f. Avoid awkward hand positions, where a sudden slip
could cause a2 hand to move into the cutters.

g. Never turn your Jointer-Planer “ON" before clearing
the table(s} of all obijects {tools, scraps of wood, etc.)
except for the workpiece and related feed or support
devices for the operation planned.

h. Make sure the cutterhead revolves in the right direc
tion, {toward the infeed table).

i. KEEP CUTTER GUARD IN PLACE AND OPERAT-
ING PROPERLY AT ALL TIMES. Regularly check
the tension of the cutter guard spring to assure
satisfactory operation. {See Getting To Know Your
Jointer-Planer section.)

j. Always feed the wood completely through the cutter
head and past the cutter guard so that the guard re-
turns to the rest position against the fence. When
using only one hold down/push block to feed the
wood, do not place your other hand on the Jointer-
Planer.

. Warped wood should be surface planed on the concave
side for best results.

11. To avoid a rough planed surface, determine if possible,
which way the grain emerges from the wood and feed
the wood accordingly.

f V4
GRAIN EMERGING

12. Do not plane edges of plywood, composition materials,
or wood that has glue on it or is painted or varnished,
Planing these materials will dull the blades quickly.

Download from Www.Somanuals.com. All Manuals Search And Download.



3‘depth wanted then ratse the tabte to the des:red depth

14 When piamng, ;omtzng, oF bevelmg wood over four {4}
feet Eeng,vmake sure |t ;s supported at table hexght

15, !\Eéver feave the Jointer-Planer work area with: the power
“on; before the: Jointer-Planer has come to a complete
" stop;: of without removing and storing the switch key.

16 Never operate the Jointer-Planer with protective cover

on the unused shaft end of the motor removed.

_ WARN!NG THE 2" JOINTER-PLANER PULLEY AND
S THE 24172 MOTOR PULLEY FURNISHED WILL RUN
THE CUTTER HEAD AT APPROXIMATELY 4300 RPM
WHEN USED WITH A 3450 RPM MOTOR. NEVER
SUBSTITUTE OTHER PULLEYS TO INCREASE THIS

“SPEED BECAUSE T COULD BE DANGEROUS.

WARNING: DONOT ALLOW FAMILIARITY (GAINED
FROM FREQUENT USE OF YOUR JOINTER-PLANER)

WE_AR YOUR

f contents

: ‘PQWER TOOL GUARANTEE ....... PRSI 2
‘'’ GENERAL SAFETY INSTRUCTIONS FOR
COUPOWERTOOLS i i il AP 2

C ADDITIONAL SAF ETY lNSTRUCTlONS FOR

JOINTER-PLANER . . o eeeeeeee e e 3
MOTOR SPECIFICATIONS AND ELECTRICAL
“REQUIREMENTS ....... ... e B
Connecting to Power Source Qutlet .. ... ......... &
Check Motor Rotation ... ...t oo 5
UNPACKING AND CHECKING CONTENTS ........ 8
ASSEMBLY ...ttt ieeeriieee e 7
~ Assembling Steef Legs & ... a.ii oo 7
. Mounting Jomtef-P!aner On Recommended : . '
_Craftsman Stand . e e ile.. B
. Checking Cuttecblade Sorews . L. B
" Installing Sliding Guard: . . . @

Mounting Recommended Craftsman Motor and
Beit Guards ... .. I LI T
-Check Motor Rotation ... v L. o S
" Jointer-Pulley Bei‘t Guard frstallation ... ...

’:v-v"i'o be-sure' vau Wltl make a" depth of cut as’ pianned SRR
always. ‘lower the infeed table ‘slightly beyond : the -

"TO BECOME COMMONPLACE. ALWAYS REMEMBER
THAT A CARELESS FRACTION OF A SECOND is
SUFFICIENT TO INFLICT SEVERE INJURY.

17. Readand follow the instructions appearing on the danger

labiet on the cutter guard.

DANGER
FOR YOUR OWN SAFETY

1. READ AND FOLLOW SAFETY INSTRUCTIONS (N
OWNERS MANUAL BEFORE OPERATING THIS A
CHINE,

2. NEVER OPERATE THIS MACHINE WITH THE CUT-
TER GUARD, SLIDING GUARD OR BELT GUARDS
REMOVED.

2. NEVER MAKE JOINTING OR PLANING CUTS DEEP
£/ THAN 1/16 INCH.

4. ALWAYS USE HOLD DOWN/PUSH BLOCKS FOR
JOINTING MATERIAL NARROWER THAN 3 INCHES
OR PLANING MATERIAL THINNER THAN 3 INCHES.

The operation of any power tool can result in foreign
objects being thrown into the eyes, which can result in
severe eye damage Always wear safety goggles complying
with ANSi Z87.1 {shown on Package} before commencing
power tool operation. Safety Goggles are avallable at Sears
retail or cataleg stores.

GETTING TO KNOW YOUR JOINTER-PLANER .... 12

Depthof Cut Handwheel .. ... ... ... ... ...... 12
Fence Locks and Stops ... ... ... .. ... iiihan 12
Fence TiltSeale ... ... .. ... .. ... ... .. . oiin. 13
Cutter Guard .. ... ... . . . i e 14
tnfeed Table . ... ... . .. . . .. i 14
Or-Off Switch ., .. i i e 16
BASIC JOINTER-PLANER OPERATION . .. ........ 18
Feeding the Workpiece .......... ... ... ...... 18
Using the Hold Down/Push Blocks . ............. 19
Beveling .. ... i e 20
PAAINTENANCE (... ... 21
ReplacingCutterBlades . . .., . ... ..., .......... 21
Installing Cutter Guard Spring .. .. ... ... ........ 23
Sharpening Cutter Blades . ... ... ... ......... ... 24
GENERAL MAINTENANCE . . .. ... ... ... ... 25
WIRING DIAGBRAM ... .. ... . ... .. ... ... . ... 25
LUBRICATION . ... o i 25
CTROUBLESHOOTING .. ... ... . i 26
RECOMMENDED ACCESSQRIES . ... ... ... ...... 26
REPAIRPARTS ... ... e 27

Download from Www.Somanualsé‘om. All Manuals Search And Download.



motor specifications and electrical requirements

This machine is designed 0 use a 3450 RPM motor only.
Do not use any motor that runs faster than 3450 APM,
it is wired for operation on 110-120 volts, 60 Mz, aiter
nating current. IT MUST NOT Bf CONVERTED TO
OPERATE ON 230 VOILTS, EVEN THQUGH SOME OF
THE RECOMMENDED MOTORS ARE DUAL VOLTAGE,

THESE CRAFTOMAN MOTORS HAVE BEEN
FOUND TO BE ACCEPTARBLE FOR USE ON

THIS TOOL.

HP RPM  YOLTS  CATALOGNO.
/2 3450 110-120 1218

/2 3450 1101290 1218

3/4 3450  110-120 1219

3/4 3450 110120 1226

CAUTION: Do not use blower or washing machine motors
or any motor with an automatic reset overioad protector
as their use may be hazardous.

CONNECTING TO POWER SOURCE OUTLET

This machine must be grounded while in use 10 protect
the operator from electric shock.

Plug power cord into a 110120V properly grounded type
outlet protected by a 15-amp. time delay or Clrouit-Saver
fuse or circuit breaker.

1f you are not sure that your outiet i properly grounded,
have it checked by a qualified electrician.

WARNING: pO NOT PERMIT FINGERS TO TOUCH
THE TERMINALS OF PLUGS WHEN INSTALLING OR
REMOVING THE PLUG TO OR FROM THE OUTLET.

WARNING: IF NOT PROPERLY GROUNDED THIS
POWER TOOL CAN INCUR THE POTENTIAL HAZARD
OF ELECTRICAL SHOCK. PARTICULARLY WHEN USED
IN DAMP LOCATIONS IN PROXIMITY TO PLUMBING.
IE AN ELECTRICAL SHOCK OCCURS THERE 8§ THE
POTENTIAL OF A SECONDARY HAZARD SUCH AS
YOUR HANDS CONTACTING THE CUTTING BLADE.

If power cord is worn or cut, or damaged in any way, have
it replaced immediately.

PROPERLY
GROUNDED
OUTLET

e |
GROUNDING
PRONG
////

This power 100l i5 equipped with a 3-conductor cord and
grounding type pHIG which has S grougd!ﬁg prong jisted by
Underwriters’ Laboratories Association. The ground
conductor has a green jacket and is attached to the tool
nousing at one end and to the ground prong in the
attachment plug at the otherend.

This plug requires a mating 3-conductor grounded type

autiet as shown.

If the outlet you are planning to use for this power tool is
of the two prong type DO NOT REMOVE OR ALTER
THE GROUNDING PRONG IN ANY MANNER. Use an
adapter as shown and abways connect the grounding tug to
knawn ground.

it is recommended that you have a qualified electrician
replace the TWO prong outiet with a properly grounded
THREE prong sutiel.

An adapter as shown below is available for connecting plugs
to 2-prong receptactes. The green grounding lug extending

from the adapter must be connected 1o a permanent ground
such as to a proparby grounded outlet box.

s "ﬁ‘m GROUNDING LUG

/ ADAPTER
. / 3-PRONG

PLUG

NOTE: The sdapter itlustrated is for use only if you already
have a properly grounded 2-prong receplacle.

The use of any extension cord will cause some loss of
power, To keep this to & minimum and to prevent over-
heating and motor burn-out, use the table below to deter-
mine the minimum wire size (AW.G.) extension cord. Use
only 3 wire extension cords which have 3-prong grounding
W;De plugs and 3-pole receptacles which accept the tools
plug.

Extension Cord Length Wire Size AW.G.

Up to 100 Ft, 14
100 - 200 Fy, 12
200 - 400 Fr. 8

CHECK MOTOR ROTATION

WARNING: FOR YOUR OWN SAFETY, MAKE SURE
PLUG IS NOT COMMECTED TO POWER SQURCE OUT-
LET WHEN CHANGING MOTOR ROTATION.

The motor muUst rotate COUNTERCLOCKWISE when
viewed from the shaft end 1o which you will mount the
puliey, (See page 10%, 1f it does not, change the direction
ccording 10 the instructions furnished with the motor.

Download from Www.Somanuals.com. All Manuals Search And Download.




Y el
P NP N T

i ;-Medmm Screwdriver Combination Square

" 1/2" Wrench
7/16" Wrench
. 3/4’ Wrench
3/ i Wrench

“'M{)dek 113.20680 Jomter!Pianer is shipped complete TABLE OF LOOSE PARTS

‘one’ carton but DOES NOT INCLUDE Steel lLegs. o tem

“motor. - No. Description Qty.
~Model 113.206930 Jointer/Planer is shipped complete in A Jointer-Planer ... ... .. .ie i 1
_one carton but INCLUDES Steel Legs, and Motor. B V-Belt, 1/2 X527 .. i 1

“‘Separate all parts from packing materials and check each € 5/32 Setscrew Wrench ..o !
one with the illustration and the list of Loose Parts to make D 1/8 Setscrew Wrench .............oen 1
certain all items are accounted for, before discarding any [ Motor Pulley, 2-1/27 Dia. ... . oo 1
.packing material. : F Sliding Guard Knob ... ... ..o e 1
I G Concave Washer .. ................... 2

) any parts are mlssmg, do not attempt 10 assembie the H o SHding Guard ... ...t i
jointer/planer, plug in the power cord or turner the switch J iding Guard ROt . v 1
on until the missing parts are obtained and are instalted K NUL 1213 oo 1
correctly. L Lockwasher, 172 .. ... .. .. o 1
Remove the protective oil that is applied to all unpainted M Lockwasher, No. 10 ............. ... 2
metal surfaces. Use any ordinary household type grease angd N Screw, PanHd., 10-32x1/4 .......... 2
spot remover. O OwnersManual ... .. .. .. . .oty 1
CAUTION: Never use gasoime, naptha or similar highly g g:rzﬂ: osfpsnx:t ? &n_dgghie;*i)é """""" :
vniatfle solvents. : R Jointer-Planer Beit Guard ............. 1
Apply a coat of automobile wax 1o the table. S Attaching Hardware (2 Nuts, 2 Bolts)

~ Wipe all parts thoroughly witha ‘clean, dry cioth. E E"g:oé:a‘;geélig” Guard ............ ;
WAR NING FOR YDUR OWN- SAFETY NEVER VvV  Belt Guard Support Br;icket ........... 1

i _._:_CGNNECT PLUG TO POWE_R SOURCE. QUTLET UNTiL W Belt Guard Support ... .. .. ... 1

- HAVE READ AND UNDEBSTAND THE SAF- ETY AND Y SWItCh KeY oL 1

.OPERATiONAL INSTR UCTIGNS ‘ Z HoidPown/PushBlock ............... 2

RO RN 6
Dowriload from Www.Somanuals.com. All Manuals Search And Download.



unpacking and checking contents

TABLE OF LOOSE PARTS

The Following Parts Are Included With
Model 113.206930 Only E

Htem
MNo. Description Qty.
A leg o 4
B EndStifferer ........... . T
C SideStiffener ..., . ... 4
D MotorSupport ........ . . .. . ... .. 1
& Motor ..., 1
Package of Miscellaneous Semall Parts,
No. 87035, Consisting of the Eollowing:
F CordClip ... o 2
G HexNut, 1/4in. - 20
(approx. dis.of hole 1/4in) . ... ... .. 40
G HexNut,5/16in. —~ 18
{approx. dia. of hole B/16in) ......... 7
G HexNut, 1/2in. - 13
{approx. dia. of hole 1/2in) . ....... .. B
H  Truss Hd. Screw, 1/4 in. — 20 x 5/8 in.
fong. {Top of screw is rounded) . ..... .. 40
J Fiat Washer {dia. of hote 11/32in.) ... ... 7
K Lockwasher, 1/4 in. External Type
{approx. dia. of hole 1/4in) ....... ... 40
K  Lockwasher, 5/16 in. External Type
{approx. dia. of hole 5/16in) ......... 7
L Carriage Bolt, 5/16in. — 18 x3/4long ... 3
M LevelingFoot ... ... ... s 4
N  Hex Hd. Screw, 5/18in. — 18x 2in. .... 3
assembly

ASSEMBLING STEEL LEGS

NOTE: Steel Legs are furnished with Model 113.206930.
From among the loose parts, find the following Hardware:

40 Truss Head Screws, 1/4-20 x 5/8
40. Lockwashers, 1/4-External

40 Hex Nuts, 1/4-20

8 Hex Nuts, 1/2-13

4  lLeveling Fest

1. Assemble two {2) Side Stiffeners together using four {4)
1/4-20 Truss head screws, lockwasher and nuts. Make

two {2} Side Stiffener assemblies.

The End Stiffeners are placed on top and at gach end of
Side Stiffener assemblies as shown. Align holes, letter
codad “B” in Side Stiffeners and End Stiffeners and
then insert 1/4-20 Truss head screws through the 8/32
diameter holes fetter coded “C’" and install fockwashers

and nuts and then tighten.

2. Assemble the four (4) Legs to the Side and End
Stiffeners using 1/4-20 screws, lockwashers and nuts as

shown,

3. Assemble the Motor Support to the Legs with 1/4-20
screws, lockwashers and nuts. Motor Support can be

assembled to either end of Leg set.

4. Install leveling feet as shown. To level Leg Set, ioosen
nut on inside of leg and turn nuton the outside to raise
or lower feet. Adjust alt four leveling feet, if necessary,

and then tighten nuts on the inside of leg.

NOTE: These levelers are not intended for height

adjustment,

TRUSS HD. SCREW

END STIFFENER

1/34-20 x 5/8

END \

STIFFENER ¢

7

1/4 EXTERMAL

LOCKWASHER
— /;«-1/4-—20 HEX NUT

SIDE STIFFENERS

1/2-13 HEX NUTS

>
ST LEVELING FOOT

Download from Www.Somanuals.com. All Manuals Search And Download.



/JOINTER/PLANER

'parts find the following

HEX HEAD SCREW

ge Bo 5/16-18 X 3/4 .
"3 Hex Head Screws 5/16-18'x 2 :
7 Lockwashers, 5}18"1 External Type
. 7 Washers, 11!32 1D .
=7 Hex Jam: Nuts 5/1648

!
FLAT WASHER —

STIFFENER

=
T E | LOCKWASHER—__ (] 1)
,1.Loosen FENCE LOCK KNOB. Tilt fence upwafd and HEX NUT/
o _stade it toward the pulley
2. Position m_achme;on ‘Leg Set and align mouming holes in
machine:with holes in Leg Set letter coded “A", Mount FENCE LOCK
‘with three.{,?,_}__-_S}"i 618 x 2 Long Hex Head Screws. KNOB

3. Place a flat wasﬁér, a lock washer and a nut on sach 1-1/4 IN. SCREW

s(:rew from undemaath the stand and tighten,
4. Place handwhee on shaft ahgmng flat surfaces on shaft

with flat surfaces on handwheei attach with'1-1/4 in,
SCrew. : :

1/4-20 TRUSS  SIDE STIFFENER

HEAD SCREW
S nsu:‘mvglééur
- 7 HA
.@{6“‘0 O R == T
| 6 © -A..
(a3

"’“"“"“END ST(FFENER

FLAT WASHER
(A% REQUIRED)

O l o .[
B LOCKWASHER —___ &

&
NuT —®

MOTOR SUPPORT AT THIS END——

5/32 IN. SETSCREW
WRENCH

CHECK!NG CUTTER BLADES AND SCREWS

CUTO0LS NEEDED : : o
- 5/32" and 1/8" Setscrew Wrenches (furnished with
Jointer}: | :
1 ead Pencil _
Short stranght edge (or head of combination square)

. OUTFEED TABLE

1. Insert penci! in space at end of cutterhead to hold
cutterhead guard open, ~

2. Lower the infeed tabie with the Dep’{h of Cut
"Handwheel.

- 3. Rest the-straight edge on edge on the surface of outfeed
.table so. it extends across the opening between the
‘tables, at three positions;: near each: end and -at the
mfddie of the cutter blade.

\\
PENCIL
CUTTER GUARD

5 JFa cutter blade adjustment is not required, check each

4, _Ratate the cutterhead by grasping the 2" dia. driven
© puiley and: rrake ‘sure each :knife  ticks {touches) the

. straight -edge ‘at all -three. pos:tlons if not, “follow

.. procedure under “REPACING CUTTER BLADES™on -
ppg. 21 and 22,

- -Jocking’ screw of each wedge {5/32'" setscrew wrench}

-__and tighten - if necessary. Hold the pulley while
-7 Yightening screws and be careful that your fingers do not

siip off the wrench.”'

Do’wnloéd from Www‘SomanuaIs.com.&II Manuals Search And Download.



INSTALLING SLIDING GUARD

PARTS NEEDED

B AD = b B ek b o

b

Sliding Guard

Sliding Guard Knob

Sliding Guard Rod

Sliding Guard Washers {one side of washer is concave}
Hex, Nut 1/2in. - 13

Spiit lockwasher 1/2 in,

Ext. tooth lockwashers

10-32%1/4 Pan Hd. Screws

. Screw nut all the way onto long end of rod . . . place

1/2 in. lockwasher next to nut.

. Screw rod all the way into Jointer with shostendup . ..

tighten nut.

1/2 H\}. HEX NUT

. Attach sliding guard to fence with two machine screws

and lockwashers.

. Place one Sliding Guard Washer, concave side DOWN on

support rod.

. Drop sliding guard onto rod . . . place other washer, con-

cave side UP on rod . . . screw on Sliding Guard Knob.

SLIDING GUARD KNOB

10-32x1/4 SCREWS

EXT. TOOTH
LOCKWASHERS
ARWAT RS

WASHER
{CONCAVE SIDE UP}

MOUNTING RECOMMENDED CRAFTSMAN
MOTOR AND BELT GUARDS

See page b for recommended motors.

PARTS NEEDED

4

carriage bolts, 5/16-18 x 3/4 in., flat washers, lock

washers and nuts,

P G e Yy

Jointer Planer Belt Guard
Motor Pulley Belt Guard
Belt Guard Support

Belt Guard Support Bracket

Belt Guard Clips

Motor Pulley, 2-1/2 in. dia.
V-Belt )

Pan Head Screws 10 - 32 x /2 in.
Hex. Hd. Screws 1/4 - 20 x 1/2 in.
Hex. Nuts 1/4 - 20

NN - — W

TOOLS NEEDED

Medium Screwdriver
5/32 in. Setscrew Wrench {furnished with Jointer}
1/2 and 7/16 in, Wrenches

. Place motor on your workbench with 5/8 in. dia. shaft

{with key way)} facing you.

. Artach guard support to bracket with two strews.

NOTE: The holes in the bracket are not threaded, but
the screws are “thread cutting screws”. and will cut a
thread as they are tightened.

BELT GUARD
SUPPORT
BRACKEY

5/8 IN. DIA, SHAFT

PAN HD, SCREWS

BELT GUARD
SUPPORTY

Download from Www.Somanuals.com. All Manuals Search And Download.



o 2 Stand c!ear of motor and plug cord into a proper!y k

: ‘grounded outlet (See page 5). Notice rotation of pulley.

it is oot tuming. COUNTERCLOCKWISE, REMOVE

"'plug from outlet, and change rotation of motor accord
: 'mg 10 mstructtons furmshed with' motor '

co WARNING FOR voua owm SAFETY MAKE SURE

“PLUG IS NOT CONNECTED TO POWER SOURCE 0OUT-

; LET WHEN CHANG%NG ROTATION

DIRECTION

OF
ROTATION
5/32 IN.
SETSCREW
WRENCH

MOTOR

FLUSH HERE SHAFT
KEY

o Moumme MOTOR

1 Fmd four 5/16-18 x 3/4" camage bolts, flat washers,
. and fockwasher and nuts,

: 2 Attach motor by inserting camage bolts through slots in

motor:base and through slots in motor support. Placea -

o - flat. washer, lockwasher and nut on each carriage bolt,
{7 but DONOT TIGHTEN nut.

I

001

' MOTOR MOUNT BRACKET |

6. Install three clips on belt guard 90° apart with long tabs
pointing AWAY from round opening.

7. Insert belt into open end of guard. -

/

8
% BELT GUARD CLIPS

{280° APART)

Download from Www.Somanuals.com. All Manuals Search And Download.



8. Snap guard into position as shown.

9, Remove knob and washer ., | lift guard up.

. Loosen the two MOTOR BASE CLAMP SCREWS and
rotate the motor so that the ventilation sliots are facing
downward, tighten base clamp screws.

Install the 2-1/2” pulley on motor and move the

motor sideways until the motor pulley is aligned with

the pulley on the machine.

Install V-Belt and PUSH down on motor to apply

tension to the bhelt and tighten nuis on motor

mounting bolts,

NOTE: It is only necessary to apply enough tension
to the belt to prevent it from slipping in
pulleys while running.

11.

te.

VENTILATION HOLES
FACING DOWNWARD

13.

After motor and V-belt have been installed and adjusted
for alignment and tension install the metal belt guard to
Leg Set using the holes that are letter coded "B" as

shown on page 8.

Insert motor cord plug through rectangular opening in
side stiffener that is directly under switch box and
then into the receptacte. To prevent damage to motor
cord attach it to side stiffeners using the two (2} cord
clips,

14.

MOTOR BASE
CLAMP SCREWS
(BOTH ENDS)

JOINTER-PULLEY BELT GUARD
INSTALLATION

1. Attach guard to stand with Hex. Hd. screws and nuts.
Make sure belt does not scrape on guard.

2. Replace washer CONCAVE side up. . . screw on knob.

WASHER
(CONCAVE SIDE UP}

11

Download from Www.Somanuals.com. All Manuals Search And Download.



SLIDE
_BRACKET

4} cutTer cuarD @

| OUTFEED TABLE / KNOB

' SLIDING GUARD

INFEED
TABLE

ON-OFF
SWITCH ? HANDWHEEL

7. DEPTH OF CUT HANDWHEEL. Turning the
., handwhiee! counterclockwise will Iower the _mfeed
- ‘-tabte to. maxnmum depth of 1/8 i o

INFEED DEPTH OF CUT

HANDWHEEL

2FENCE LOCKSAND STOPS. The fence can be
oo moved across the Jointer to take full advantage of the
sharpness of the blades

:fThenfence should be positioned to the extreme right
: ’j;f('tOWard pulley) but not beyond the end of the blades.

Most of the cutting (usua)ly Jomtmg) will be done with
the fence in this position. As the. blades become dull,
the fence can be moved toward the left where the
blades are sharper,

“To move the fence, loosen the Ferce Lock Knob and
the Sliding Guard Knob and shde to des:red position,

Make sure SLIDE BRACKET is everiwith surface of
- QUTFEED TABLE. Hitis above or below the surface;
. ioosen 'scre'w's and adjust it.

i a. Always tlghten fence fock kncb first o ahgn fence
i then tighten sisdmg guard knob '

PUSH DOWN
WHEN LOCKING
FENCE LOCK KNOB

FENCE @ I —
45° FENCE
sTOP '.\'

(» QUTFEED

90° FENCE o] TABLE

STOP

FENCE LOCK
KNOB

SLIDE BRACKET

Download from Www.Somanuals.coch.'All Manuals Search And Download.

DEPTH OF CUT



b. Before tightening fence lock knob,"hold“ fen‘ce"
down on outfeed table so it does not rock.

¢. 90° Fence Stop positions fence square to tables.
To tilt fence, loosen the two knobs and pull the
stop out. Tilt to desired angle and tighten both
knobs.

d. To set fence at 80 to tables, loosen the two
knobs, tilt fence so the stop springs back ifto
place. Tilt fence back so the stop rests on the

table: and ‘tighieﬁ both knobs.

. 45° Fence Stop positions the fence at 45° to the

tables.

. To titt fence to 457 loosen the two knobs, pull

90° stop out, tilt fence so the 45° stop rests on the
table

. Hold fence down on outfeed table and tighten the

two knobs.

3. FENCE TILT SCALE. indicates the angle of the
fence to the tables. When the 90° fence stop is cor
rectly adjusted, the fence will be 90° to the table and
the scale will read 90°.

To check for squareness, place an accurate square on
infeed table and check fence while locked at 90°
position. MAKE SURE 90% STOP 1S AGAINST
SLIDE BRACKET.

If fence is not square to table;

a. Slightly loosen fence lock knob and guard lock
knob.

SQUARE  INFEED

CUTTER
GUARD

b. Loosen 90° stop screw with small screwdriver and
turn knurled sleeve which witl cause fence to tilt.
Turn sleeve in either direction until fence is square
with infeed table,

NOTE: If you cannot square fence by turning
knurled slesve, loosen three screws A’ and adjust
fence square to table.

c. Tighten 90° stop lockscrew and both fence lock
knobs.

d. 1f 90° reading on tilt scale does not line up with
top surface of the slide bracket, loosen screws
holding scale and move it . . . tighten screws.

KNURLED
SLEEVE ™

90° STOP

SCALE
ADJUSTING
SCREW

45° STOP
LOCKSCREW

TILY

BRACKET

Download from Www.Somanuals.com. All Manuals Search And Download.



INFEED

‘Adjust. 45° stop in: the same manner.

'NOTE:: Tilt scale will not require adju”s{ﬁwéé‘tli‘f‘ rt BRSE R

*was adjusted for 90° position. -

CUTTER
GUARD

4‘ CUTTER ‘G‘UARD.‘_ Provides protection: over the
‘ - cutter head: 1t must always be in place and function-
ing properly. : '
Check ‘the guard to make sure it is functioning pro-
. perly. ‘ '

“+. - a. Position fence to right for maximum width of cut.
b, Pass @ 1/4 in. thick piece of wood over cutterhead
between quard and fence. ©

" Guard must return automatically to “rest position”

" against fence when free of the wood.

~wMf guard does not return automatically, see Trouble
i Shooting and Maintenance Sections. .. .

e ST e CROWNED CUT
5 »lﬁFEEﬁTABLE}MUST ALWAYS BE PARAL- @\&‘S\"j
© LEL TO THE OUTFEED TABLE. :

’ OUTFEED TABLE ( 409 T

If the cut édge or surface of the workpiece is
CROWNED, it is an indication that the OUTWARD INFEED TABLE
END of the INFEED table is HIGH and must be END HIGH
adjusted.

2 if the cut edge or surface of the workpiece is CON- CONCAVE CUT

CAVE, it is an indication that the QUTWARD END:

- of the INFEED table is LOW and must-be adjusted.. . l;ﬁfr“%gl

o ZChéék the infeed table to determine the “out of

. parallel” condition. N
ey OUTFEED TABLE . O%

INFEED TABLE LOW

Download from Www.SomanuaIs.co‘r‘#AII Manuals Search And Download.



a. Insert a pencil in space at end of cutterhead to
hold cutterguard open.

b. Place a straightedge {large square or long level) on
outfeed table. First along one side than along the
other.

c. Raise infeed table until it touches straightedge.

d. Sight between table and straightedge to determine
high or fow condition of end of infeed table.

ROTATE
BLADE OUT OF
WAY

PENCIL e

OUTFEED o
TABLE / [(er=iE -

1t is easier to adjust the infeed table while the Jointeris
setting on your workbench.

Do not turn the Jointer on its side or upside down to
adjust L

Attach a strip of wood to two blocks of wood 10 in. high.
Drive enough nails into the strip so that Jointer does
not tip over while resting on blocks.

a. Remove motor cord from outlet in switch box.

b. Remove Jointer pulley guard and V-belt.

¢. Remove Jointer from stand.

d. Lower the infeed table.

e. Place Jointer on blocks.

BLOCKS

YOUR WORK

BENCH

£, {nsert a pencil in space at end of cutterhead to
hold cutterguard open.

g. Wrap a piece of cardboard around cutterhead to
protect your fingers and the blades . . . secure
cardboard with a piece of tape.

Ay

PENCIL "—*—~—>

" v /] :
==

i
‘_.—ﬂd""' = /
*Ht::::::::::::::::iiigBOARDﬂﬁ,,,

15

Download from Www.Somanuals.com. All Manuals Search And Download.



fting to know your jointer-planer

‘ screws2or3 tuf_r_i;s'ﬂwith 1/2in.

LEVELING sn;n\s\‘

LOCKSCREWS

VIEW LOOKING UP FOR PARTS IDENTIFICATION

‘Turnmg the LEVELINB STUDS will RAISE or LOWER
‘the infeed table.:

SCREWING " in the studs will RAISE the table . . .

o UNSCREWING them will LOWER the table.

a;‘ ;Wsth a 3/4 in. wrench turn ievehng studs until]_.i

i B mfeed table is paratlei wnth stra:ghtedge

"'3:.‘_"5‘.th!!€3 hotdmg studs with- wrench T!GHTEN ali,
o four LOCKSOREWS tlghten each screw. a.htt_lej :

5 o Recheck watb stralghtedge to ' make ‘sure nfeed‘”"_‘

tabie is ;)araﬂel te outfeed table.

. 6 ON-OFF SWITCH&‘ it is unlikely “that it will be

turned “ON" accidentally, when touched or bumped,
. because of the way it is shaped

. v!n an emergency, 1t can ‘be turned “OFF"" by striking
~ it with the palm of the, hand

The "yellow button is a key. When inserted in the
switch lever, the power may be turned ON and OFF.
When it is removed, “the powet cannot be turned ON.

THIS FEATURE is !NTENDED TO PREVENT
- UNAUTHORIZED AND POSSIBLE
'HAZARDQUS USE: BY CHILDREN AND

: OTHERS
: "."';._av." ‘lnsert‘l(ay‘ into switch.

" NOTE: Kevsis made of yeltow plastic.

Download from Www.Som:anuaIs.cd;l.GAll Manuals Search And Download.



b. To turn machine on, insert finger under switch
tever and pull end of switch out.

c. Toturn machine OFF. . . PUSH lever in.

Never feave machine unattended until it has come
to a complete stop.

d. To lock switch in OFF position .. . hold switch IN
with one hand ... REMOVE key with other hand.

WARNING: FOR YOUR OWN SAFETY, ALWAYS
LOCK THE SWITCH "OFF” WHEN MACHINE IS
NOT IN USE ... REMOVE KEY AND KEEP T IN
ASAFE PLACE ... ALSO ... IN THE EVENTOF A
POWER FAILURE (ALL OF YOUR LIGHTS GO
OUT) TURN SWITCH OFF . .. AND REMOVE
THE KEY. THIS WILL PREVENT THE MACHINE
FROM STARTING UP AGAIN WHEN THE POWER
COMES BACK ON.

e. Plug motor cord into outlet in switch box.

WARNING: DON'T CONNECT POWER CORD TO
ELECTRICAL OUTLET IN YOUR SHOP UNTIL YOU AL
ARE SURE THAT MOTOR ROTATION IS CORRECT. POWER 3 OUTLET
{SEE PAGE 10). CORD ]

17
Download from Www.Somanuals.com. All Manuals Search And Download.



ter-p

 For your own safety, ALWAYS use the hold down/push-
‘ If)cks,iwhen.JOENIiN,_GFWodd thatis NARROWER than

‘Do not plane, joint or bevel wood shorter than 12 in.

Material this short is more difficult to control while

hen PLANING wood that is THINNER than

aner operation

being cut. Small pieces of wood can tip over on the
tables or- into the cutterhead and can be kicked back to-
ward you.

For best results, take light cuts. For average planing,
jointing, or beveling, a cut between 1/32 and 1/16 in.
deep will produce the best results,

FEEDING THE WORKPIECE

Hold the board firmly DOWN on both tables and
AGAINST the fence . . . keep fingers close together.

Feed the board at a continuous even rate of speed until
the cut is made along the entire length of the board. Any
hesitation ‘or stopping could cause a “'step” to be cut

‘on the ‘edge of the board which would cause the board

! to ride up ‘o the outfeed table resulting in-a “crooked”’
7edge on the board. ‘ PR ER

As the RIGHT hand passes over the cutterhead, remove
the LEFT hand .- CONTINUE feeding while placing
the LEFT hand behind the RIGHT. Continue feeding
in this manner “hand over hand”, until the entire
tength of the board is cut

DO NOT FEED TOO FAST. A slow steady rate of feed

produces a smooth accurate cut..Feeding too fast causes

a “rippled” cut ... . makes it difficult to guide the
- workpiece accurately and could be hazardous, *

PLANING WOOD THAT IS THICKER THAN 3 IN.

Download from Www.Somanuals.com. AiBvanuals Search And Download.



Altways feed WITH THE GRAIN whenever possible. If
the nature of the workpiece is such that it must be fed
AGAINST THE GRAIN, take very light cuts and feed
slowly.

AGAINST THE GRAIN

USING THE HOLD DOWN/PUSH BLOCKS

ALWAYS use the hold down/push blocks when JOINT-
ING wood that is NARROWER than 3 in. or planing
wood that is thinner than 3 in.

Grasp the hold down/push blocks firmly with the fingers
close together and wrapped around the handle. Position
them fiat on top of workpiece, and push the workpiece
down against the table to provide s quality cut and
minimize the chance of a kickback.

Hold-down pressure must also be sufficient to prevent
hold-down/push block sliding or stipping on the top face
of workpiece when advancing workpiece over cutter head.

Use a hand over hand motion of the hold down/push
btocks being careful to maintain control over the work-
piece at all times. -

This means that once the workpiece has been fed past
cutter head onto outfeed table, one hold down/push
block must always maintain contact of workpiece with
outfeed table,

CAUTION: ¥ the HOLD DOWN/PUSH BLOCKS tend to
slip while feeding, clean rubber surface immediately with

sandpaper.

Download from Www.Somanuals.com. All Manudls Search And Download.



When planing wood 3/4 in. thick and NARROWER than
the hold down/push’ block, tilt the: hold down/push- -
it clears the top of the cutterguard ‘while

" Never plane wood that is thinner than 1/2 in. . . . because
~ Cit-is apt to split or shatter and thus has a greater tenden-
. ¢y to kickback.

 BEVELING

- ‘Adjust the fence to the desired angle . . . tighten fence
: and guard lock knobs.

Do _’Foiiqw the same procedure for jointing or planing.

S NOTE Rémoving only the corner on the edge of a board , /, / o
| koownasCHAWFERING. T =S s Xt =
- 'Normally-a chamfer is made with one cut . .. therefore, B /
/o acut deeper than 1/ 16 in. may be made. S IR
o Us_é hold dowﬁ]bﬁsﬁ blocks for wood under 3 in. wide.
- Position them:so you have control of the workpiece at
~all times -and so they ‘do not contact the guard or the
“gutter head. it : L
TN N

CHAMFER BEVEL

NOTE: Rabbeting on a Jointer is considered to be a
dangerous operation because it requires rernoval of the
cutter guard and increases the potential of kickback be-
cause of excessive depth of cut.

NEVER ATTEMPT TO PERFORM A RABBETING
OPERATION ON THIS JOINTER. DO NOT OPERATE
JOINTER/PLANER WITH CUTTERHEAD OR.BELT -
GUARDS REMOVED.

Rabbet cuts should be made on the Radial Saw or Table
~ Saw by making two cuts with the sawblade or by using
7 the Dado Head or Molding Head. Rabbet cuts can also BBET CUT
¢ 5. be made using the Shaper or Portable Router. . RA cu

Download from Www.SomanuaIs.com.zm Manuals Search And Download.



maintenance

REPLACING CUTTER BLADES |
WARNING: FOR YOUR OWN. SAEETY. TURN
SWITCH “OFF” AND REMOVE PLUG FROM POWER
SOURCE OUTLET BEFORE ADJUSTING, MAINTAIN-
ING, OR LUBRICATING YOUR JOINTER-PLANER.
1. Remove belt guard, ‘

2. Position fence to right . . . approximately 1/4 in.
beyond cutter blades . . . lock it in place.

3. Lower infeed table all the way down.

4. Place block of wood 6-3/4 in. long between cutter-
guard and tence.

BLOCK OF WOOD

i
I

!

5. Hold cutterhead pulley firmly with one hand and
loosen lockscrews in each wedge using a 5/32 in.
setscrew wrench.

BLADE \wenoE
LIFTER LOCKSCREW

HOLD PULLEY

FIRMLY
5/32 IN.
SETSCREW TURN COUNTER
WRENCH CLOCKWISE
TO LOOSEN
-
="

s

—_—
FENCE NOT SHOWN

FOR PICTURE CLARITY

6. While holding cutterhead pulley firmly with one hand,
gently pry up each wedge using a screwdriver . _ . re-
move wedges and blades.

! $
SMALL SCREWDRIVER

Download from Www.Somanuals.com. All Manuals Search And Download.



: 8’@#&0\(_&}?)9 six ft ;fwo under each blade.)

- 8.:Clean: cutterhead, wedges and strews thoroughly with
“ o Craftsrman "Gum and Pitch Rernover.  Also remove the
oil from riew blades..

~Replace the six lifter screws and screw them in all the
- ‘way, but_do not tighten. Mark each slot 1, 2, and 3.
This will help you in setting the blades. '

5/32 IN. SETSCREW
WRENCH

- CUTTER HEAD
- SETSCREW

MARK SLOTS
1,2 AND 3

/.10 Insert a blade in slot marked 1. .ksok“vit projects 1/16
in. beyond end of the cutterbead.
11, “Insert a wedge next to.blade so the flat side of the
i wedge: 18T against the blade, Push wedge in manually —
do not install. two focking setscrews at this time.”

12, Place head of square on outfeed table: Loosen-lifter

" “screws to raise. blade until it just touches square and
- glightly raises it Gently turn cutter head back and
““forth. with the pulley while raising blade. The' blades
~ shiould” be ‘adjusted. just. slightly above the outfeed
table, by approximately 003 in. (thickness of an

* average piece of paper}. '

NOTE: Sears has a knife setting gauge for this purpose. Cat.

# 8-2647

1/8 IN. SETSCREW WRENCH

HEAD OF
SQUARE

74
T i,

e,

IETER SCREW

13. "Now install both locking setscrews and tighten {with
- the 5/32" setscrew wrench) alternately a fittle at a
- time. Tighten both screws securely. Rechieck the blade
-+ to make sure it did not change position.”

‘ 14{nstaliother two blades the same way. .

Download from Www.SomanuaIs.com.Z,gI Manuals Search And Download.



INSTALLING CUTTER GUARD SPRING

1. Remove cotter pin from pivot pin in cutter guard and
remove guard {located underneath infeed table.)

Spring must appear as in sketch from underside of in-
feed table, it will not perform properly if installed
upside down.

b

FLAT WASHER
SUPPORT

LOCK ,ﬁ,KPLATE

WASHER e 85,
N\ /‘% BUSHING

SCREW

VIEW LOOKING UP

1. Position guard as shown, with PIVOT PIN above hole
in infeed table.

2. Align SLOT in pin with TANG in spring, and press
down,

3. Replace cotter pin,

FENCE CUTTER
IN PLACE GUARD

TANG OF SPRING
IN CENTER OF

~— TABLE PIVOT PIN

ﬁ@"\ TANG

4. RAISE end of FENCE, rotate guard COUNTER
clockwise only enough to CLEAR fence.

5. LOWER fence and tighten both knobs.

COUNTER
CLOCKWISE

Download from Www.Somanuals.com. All Manuals Search And Download.



‘stationed at MAXIMUM WIDTH OF .CUT; is shown as
"position A ‘NEVER" ROTATE GUARD BEYOND
POSITION #B” BECAUSE-THIS WOULD EXERT EX:
L CESSIVE: “TENSION ON SPRWG WH!CH couLb
“:WEAKEN OR BREAK T ,

{’--Check operation of GUARD and SPRING.

thh fence in MAX!MUM WEDTH OF CUT position,
7 pass a: piece ‘of 1/4 in. thick wood on edge {jointing
: posmon} over cutterhead

] 9. The guard should return automattcaﬂy to its REST

posztson agamst the fence when free of the wood.

o 3.1 guard does not return to its REST position, remove

,--3:_‘cotter pin from pivot pin and remove guard. Check
pivot pin and hole . . . make sure there are no burrs,
rust, or other foreign matter.

4, Apply a few drops of SAE No. 20 or No. 30 engine
- oil to pivot pin.

s 'Rébiace‘guafd and cotter pin.

‘lf guard st;tl does not return to its REST position, con-

Lo lsudt your dlocal Sears Retail Store befors using the

8 1omter~pianer 5

-The normal posation cf guafd {at REST) when fence is -

POSﬂI’iON A" [

“—F"”f\x/ e

WIDTH OF
cuT

I

/

Posmon "B" / /

j SHARPEMNG CUTTER BLADES

. Ths. biades can be honed mdw:dualiv with an ordlnary ;

o;lstone

Make sure your o:lstone is not worn in the -center. It
must be flat.

Be sure to remove the burr on the flat side.

.- 1f the blades are mcked they must be- reptaced or re-

- ground. They can be reground several times until they

“"becomne 9/16 in. wide. Never mstatl reg;ound blades less“_

than 9/16 in. wide.

_ Have your knwes reground by someone who is C0m~.'_
petent. Look in the “Yeliow Pages” of your telephone‘ _

) _directory . seg ”Sharpemng Servw:es

11/16 IN.

/I;Q BLADE

_Download from Www.SomanuaIs.comM Manuals Search And Download.



general maintenance

Keep your jointer-planer clean. Put a carton or some Kind
of a container underneath your jointer-planer to catch
the chips. The container should reach above the top of
the motor.

Do not allow pitch to accumulate on the tables, the
fence, the cutter guard, the cutter head or the knives,
Clean them with Craftsman Gum and Pitch Remover.

Apply a thin coat of automobile-type wax to the tables
and fence so that the wood slides easily while feeding,

Do not allow chips to accumulate on the underside of the
jointer-planer. - :

Frequently blow out any dust that may accumulate in-
side the motor.

For motor maintenance, follow instructions furnished
with motor.

If power cord is worn or cut, or damaged in any way,
have it replaced immediately.

wiring diagram

WHITE
MOTOR
OUTLET
=
GREEN
d
—

Insulated
Cap, Flag
Terminal

| ~' BLACK

lubrication

The BALL BEARINGS in this machine are packed with
grease at the factory. They require no further lubrication.

The following parts should be oiled occasionaily with
SAE No. 20 or No. 30 engine oil.

1. Dovetail spacer and dovetail slide.

2. Elevating screw {first clean with Craftsman Gum and
Pitch Remover).

DOVETAIL
SPACER AND SLIDE

ELEVATING SCREW

\\\

PARTS IDENTIFICATION el

VIEW LOOKING UP FOR

.,

o

Download from Www.Somanuals.com. All Manuals Search And Download.




mub@e s§w

oﬁ*mg

TROUBLE SHOOTING CHART

TROUBLE

. PROBABLE CAUSE

REMEDY

‘I Motor wili riot run.

1. Defective On-Off switch.
Defective switch cord.
Defective switch box receptacle.
2. Motor protector open, {only if
" your motor is equipped with an
overload protector}.
Other cause

1. Replace defective parts before using
machine again.

2. Consult Sears Service. Any attempt to

repair this motor may create a HAZARD
uniless repair is done by a qualified service
technician. Repair service is available at your
nearest Sears Store.

- | Wood strikes outfeed
“Ftable after passing over
cutter head.

Blades improperly adjusted below
surface of outfeed table.

Re-adjust blades, see Maintenance section.

"I Ripples on planed
“Fsurface,

1. One blade set higher than other.

2 ?eeding wood too fast.

1. Re-adjust blades, see Maintenance
section.
2. Feed wood slower,

... | Planed surface not
.| straight.

Infeed table out of adjustment.

Re-adjust infeed table, see Getting To Know
your Jointer Planer section.

R Excesswe gouging at end
» : :of cut ‘

Blades set too h:gh above outfeed .

table.

Reset blades, see Maintenance section,

- 190° and 45° cuts
lnaccurate

2, Fence slide bra

: :1. Fence stops not adjusted properlv

et not even w:th
table. S

1. Re-adjust fence stops, see Getting To
Know your Jointer Planer section.

2. Re-adjust slide bracket, see Getting To
Know your Jointer Planer section.

Infeed table !6533. ‘ e

1. 'Dovetail spacer requires adjustment,
2.. Female dovetail loose from.table..

-k

. Tighten screw, key 10, see fig. 2, Parts List.

| 2. Tighten screws, key 18, see fig. 2, Parts List.

Cutter guard does not
function. properly.

1. Return spring broken, or spring
- has been weakened.

2. Improper sssembly of spring or
guard mounting.

1. Replace spring immediately. See
Maintenance section.

2. See Maintenance section.

RECOMMENDED ACCESSORIES

ITEM CAT.NO.
CSteetlegs ...l 8-22246
FloorBtand ... i in i r i it it e it e e 9.22216
Cutter Blades .. .. et ee mnrn ceninannannens 89.2293
Power Tool Know~how Handbaeks
Radial Saw ........0.... P [P - 8-2917
TableSaw ... ... i i e 9-2818
Knife Setting Gauge . ......vvrvrevecnnaioann 9-2647

: The above recommended accessories are current and were
--available at the time this manual was printed.

"~ :Download from,Www.SomanuaIS.boﬁﬁAll Manuals Search And Download.



repair parts

FIGURE 1

FIGURE 1— LEGS PARTS LIST

Part
No.

Description

67033
60314
STD551225
STD541025
67032
62614
62204
67034
STD541250
803835

Stiffener, End
® *Screw, Truss Hd, 1/4 — 20 x 5/8
s *Lockwasher, 1/4 External
o *Nut, Hex 1/4 - 20
Stiffaner, Side
Leg
& Clip, Cord
Support, Motor
® *Nut, Hex Md. 1/2 -~ 13
¢ Foot, Leveling

HARDWARE FOR MOUNTING TOOL AND MOTOR

STD532507
STD5E51231
STD551031
8TDBE23120
STD541231

e *Bolt, Carriage 5/16 — 18 x 3/4
s *Lockwasher, 5/18 External

® *Washer, 11/32x 11/16 x 1/18
® *Screw, Hex Hd, /16 — 18 x 2
¢ *Nut, Hex 5/16 — 18

eSuppiied in Loose Parts Bag 67035
*Standard Hardware Hem — May be Purchased Locally.

Download from Www.Somanuals.com. All Manuals Search And Download.




8z

CRAFTSMAN 6-1/8 :fNCH‘J,o;iitf‘EB-PLANE"R MODEL No. 113.20680 AND'-_1:13~206930‘ S

INFEED TABLE
'SEE FIGURE 3 FOR
EXPLODED VIEW

FENCE ASSEMBLY
2 SEE FIGURE 4 FOR
EXPLODED VIEW

FIGURE 2

SWITCH BOX ASSEMBLY
SEE FIGURE 5 FOR
EXPLODED VIEW

Download from Www.Somanuals.com. All Manuals Search And Download.




CRAFTSMAN 6-1/8 INCH JOINTER-PLANER MODEL No. 113.20680 AND 113.206930

FIGURE 2 PARTS LIST

Key Part Key Part
No. No. Description No. No. Description
1 18437 Washers 28 STD541031 *Nut, Hex., 5/16-18
2 .1 21013 Fence Assembly, Complete (See Fig. 3) 29 102832 Screw, Set, 5/16-18 x 1 Full Dog Pt.,
3 §7020 Knob, 1-1/2 Slotted Hd.
4 21822 Washer, Sliding Guard 30 67017 Sleeve
5 | STD582062 | ™Ring, Retaining 5/8 31 STD551025 | *Washer, Plain, 17/64 1.D.
6 18441 Ring, Retaining 32 STP551125 *Washer, Split Lock, 1/4
7 3509 Bearing Ball 33 STDB51180 *Washer, Split Lock, 1/2
8 38879 Ring, Bowed Retaining 34 120238 *Nut, Hex., 1/2-13
9 60345 Spacer . - 35 21638 Rod, Sliding Guard
10 62023 Pulley with Set Screw, 2" Dia. x 1/2” 36 185186 Stud, Leveling
V-Groove, 5/8" Bore, Keyed 37 STDES1131 Lockwasher, 5/16
11 STD503103 *Serew, Set, 5/16-18 x 5/16, Soc Hd, 38 STD523117 Screw, Hex. Hd., 5/16-18 x 1-3/4
12 8TD6225085 *Screw, Hex. Hd. 1/4-20 x 1/2 39 STD551210 *Lockwasher, No. 10 Int. Tooth
~ 13 67008 Belt Guard, Pulley 40 21733 Support - Guard Pin
w 14 STD541028 *Nut, Hex, 1/4-20 41 60078 *Screw, Mach., 5/16-18 x 1/2”, Hex. Hd.
15 1 STD304520 Belt, "V 1/2 x 52 42 STDB8G025 Key, Woodruff, No. 9
16 30646 tPulley with Set Screw, 2-1/2 Dia. x 1/2” 43 21636 Arbor
V-Groove, 5/8" Bore, Keyed 44 37168 Ring, Retaining Bowed 5/8
17 50252 Guard-Belt, Motor 45 67019 Push Block/Held Down
18 STD&01105 *Screw, Ty 23 Pan 10-32 x 1/27 46 87021 Rase
10 60253 Support-Belt Guard 47 21237 Bracket, Fence Slide
20 60254 Bracket-Support 48 132275 Screw, Mach., 1/4-20 x 1, Fil. Hd. Slotted
21 67031 tMotor, 1216 49 21450 Head Assembly, Complete Cutter
[Supplied With Model 113.206930 Only) 50 18112 tBlade, Cutter
272 50255 Clip 8" 51 60116 *Serew, Cap. No. 10-32 x 3/4 Soc. Hd.
23 | 37887 “Wrench Hex., 1/8 52 21632 Wedge, Cutter Blade
24 | 60096 "Wrench Hex., 5/32 53 60117 “Screw, Set, 5/16-24 x 7/8 Soc. Hd.
25 | 455872 Screw Mach., 1/4-20 x 1-1/4 Truss Hd. 54 60118 *Screw, Mach., No. 10-32 x 1/2, Flat.
w/Lockwasher Soc. Hd.
26 | 63410 Knob, 3-1/4 67036 Owners Manual {not illus.)
77 67016 Shaft, Elevating

*Standard Hardware ttem - May Be Purchased Locally.
tStock ltem — May be secured through the Hardware Department of
most Sears or Simpsons-Sears Retail Stores or Catalog Order Houses,
Download from Www.Somanuals.com. All Manuals Search And Download.




epair parts

'CRAFTSMAN 6-1/8 INCH JOINTER-PLANER MODEL No. 113.20680 AND 113.206930

F1GURE 3 INFEED TABLE PARTS LIST

Part

21812

» Key -
!;‘ey ' '::: Description No. No. Description
0. .
: P 13 21422 Spacer, Dovetail
1 |soseizi0 Pin. Cottor. 178 x 1 1 | 21210 | Dowtai, Male
uard  Pla 15 21218 Dovetail, Female
3 | gporon | fenke ‘g‘ghﬂr‘:‘a?&%&f;/s 16 [STDS51131 ['Washer, Spit Lock. 5/16
crew ® : 17 21635 rew, Spl.
5 |STDESI210} Lockwasher No. 10 18 |STD523112 |'Screw, Cap, 5/16-18 x 1-1/4
& asher, -1 Hex. Hd.
7 38779 | Spring, Guard 19 |STDS51031 | Washer, 5/16
| oo | s 2| R o ey
9 70’ ushing 1/2, Hex. Hd. 21 |STD541025 {"Nut, Hex,, 1/4-
10 |STD522505 |*Screw, Cap, 1/ ‘?72,«% 22 |STDS551125 |*Washer, Split Lock, 1/4
11 | STD551025 *Washe'_’{, P*af"‘;u ‘ 23 {STDB522510 |"Screw, Cap, 1/4-20 x 1, Hex. Hd.
12 Plate, Tensic

*Standard Hardware items — Miay B8

e Purchased Locally.

0
Download from Www.Somanua:?s.com. All Manuals Search And Download.




CRAFTSMAN 6-1/8 INCH JOINTER-PLANER MODEL No.

FIGURE 4

113.20680 AND 113.206930

FIGURE 4 21013 FENCE ASSEMBLY PARTS LIST

K Par
:?i Pi\lé:i Description N(:i ; ; Description
— 21013 Fence Assembly 9 21228 Body, Fence incl. Key No's. 10 & 11
1 21440 Plunger Assembly 10 § STDE51210] *Washer, Lock, Ext. Tooth
2 21430 | Pin Assembly, Stop 11 1 sTD511102} *Serew, Mach., No. 10-32 x /4,
3 ISTD 522512} *Screw, Hex Hd., 1/4-20 x 1-1/4, ban Hd.. Slotted
12 67009 Guard, Cutter
4 21232 | Plate, Fence End 13 | STD 533725} “Bolt, Carriage, 3/8-16 x 2-1/2
5 21736 Scale, Fence Tilt Round Head
6 |STDS51010| *Washer, Plain, 13/64 e
7 |sTD510802 | *Screw, Mach., No. 8:32 x 1/4, Bind 4 21738 Retainer, Bolt
Hd., Slotted 16 { STD551037 | Washer 35/64 1.D,
8 102817 | Screw, Set, 1/4-20 x 1/2”, Full Dog 16 47624 Spacer
Pt., Slotted 17 62331 Knob Assembly, Lotk

FIGURE 5 — 67024 SWITCH BOX ASM. PARTS LIST

NOTE: Above assemblies do not include Key
No. 10. Order separately if noeded.

FIGURE B

SEE WIRING DIAGRAM ON PAGE 25

31

Key Part Deseription
No. MNo.
1 | STD541110; "Nut Hex, 10-32 x 3/8 x 1/8
2 18TDS51210) * Lockwasher, No. 10 int. Tooth
3 | STD601103| "Screw, Ty 23, 10-32 x 3/8 Pan Hd.
4 60269 Bracket, Housing
£ 62376 O utlet
& 60267 Switch, Locking
7 80317 “Washer, 21/32 x 1 x 1/64
8 60271 Cord With Plug
g 37818 Relief, Strain
10 60256 Key, Switch
Tt £0287 Screw, Nylon, 6-32x 1/4
19 80316 Box, Switch
13 63467 Cap, Ftag Terminal, Insulated

“Stendard Hardware ltem — May Be Purchased Locally.

Download from Www.Somanuals.com. All Manuals Search And Download.




EEB 2@@8@

JOINTER/PLANER ONLY

113.206930

JOINTER/PLANER WITH
LEGS AND MOTOR

HOW TO ORDER
REPAIR PARTS

6-1/8 INCH JOINTER-PLANER

Now that you have purchased your jointer-planer, should a need
ever exist for repair parts or service, simply contact any
Sears Service Center and most Sears, Roebuck and Co. stores.
Be sure to provide all pertinent facts when you call or visit.

The model number of your 6-1/8 inch jointer-planer will be
found on a plate attached to your infeed table.

WHEN ORDERING REPAIR PARTS, ALWAYS GIVE THE
FOLLOWING INFORMATION:

PART NUMBER PART DESCRIPTION

MODEL NUMBER NAME OF ITEM

113.20680 6-1/8 INCH JOINTER-PLANER
113.206930

All parts listed may be ordered from any Sears Service Center
and most Sears stores. If the parts you need are not stocked
locally, your order will be electronically transmitted to a Sears
Repair Parts Distribution Center for handiing.

‘Sold by SEARS, ROEBUCK AND CO., Chicago, IL. 60684 U.S.A.

Part No. 67036

Form No. SP4401 Printed in U.5.A, 12/78

Download from Www.Somanuals.com. All Manuals Search And Download.



Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

